

Valued Quality. Delivered.

Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH02064659

Applicant: KIDS STUFF LIMITED
RM 1201 MIRROR TOWER
61 MODY RD
TSIM SHA TSUI EAST KLN
HK
Attn: HENRY YIH / LIAM FAN

Date: Dec 20, 2016

Submitted sample said to be :
Item Name : **Pretty Girl Tea Set**
Item No. : **100216**
Quantity : 6 sets
Supplier : YM



Conclusion:

The submitted sample was tested under the following requirements requested by the applicant, subject to the information stated in the remark and attached page(s) for details :

<u>Requirement</u>	<u>Result</u>
(1) U.S. FDA Compliancy Policy Guide Part 7117.06(2005) Sec 545.400, 7117.07(2005) Sec 545.450 - Ceramic ware	Pass
California Proposition 65 for Ceramicware - Food and Beverage use products (Internal), Consent judgement no. SF-938430 - Leachable Lead and Cadmium content	Pass

For and on behalf of :
Intertek Testing Services HK Ltd.

Angel Y.F. Cheung
Vice President



Test Report

Number: HKGH02064659

(1) Leachable Lead & Cadmium content - California

Examination of Marking on Tableware

Each specimen of the submitted sample was examined for the marking of the name of manufacturer/importer.

Requirement : All specimens of the samples should be permanently and indelibly marked with the name of manufacturer/importer if the samples contain Lead or Cadmium.

Result : All specimens of the tested components of submitted samples were **Not Marked** with the name of manufacturer/importer.

Leachable Lead and Cadmium Content - Internal Surface

Test Method : U.S. FDA CPG 7117.06(2005) Sec 545.400, 7117.07(2005) Sec 545.450 and A.O.A.C. *Official Methods of Analysis* 18th Edition (2005) Method 973.32 By Atomic Absorption Spectrophotometric analysis.

Tested Component	Internal Depth (mm)	Volume of Leaching Solution (ml)	Lead (mg/l)	Cadmium (mg/l)
A(1)	27	31	<0.05	<0.03
A(2)	27	31	<0.05	<0.03
A(3)	27	31	<0.05	<0.03
A(4)	26	30	<0.05	<0.03
A(5)	27	31	<0.05	<0.03
A(6)	26	30	<0.05	<0.03
Limit (FDA – Cups & Mugs) :			0.5	0.5
Limit (California – Small Hollowware) :			0.100	0.189

Tested Component	Internal Depth (mm)	Volume of Leaching Solution (ml)	Lead (mg/l)	Cadmium (mg/l)
B(1)	30	38	<0.05	<0.03
B(2)	29	37	<0.05	<0.03
B(3)	29	37	<0.05	<0.03
B(4)	29	37	<0.05	<0.03
B(5)	30	38	<0.05	<0.03
B(6)	29	37	<0.05	<0.03
Limit (FDA – Small Hollowware) :			2.0	0.5
Limit (California – Small Hollowware) :			0.100	0.189





Valued Quality. Delivered.

Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH02064659

Tested Component	Internal Depth (mm)	Volume of Leaching Solution (ml)	Lead (mg/l)	Cadmium (mg/l)
C(1)	48	60	<0.05	<0.03
C(2)	48	60	<0.05	<0.03
C(3)	47	59	<0.05	<0.03
C(4)	47	59	<0.05	<0.03
C(5)	47	59	<0.05	<0.03
C(6)	47	59	<0.05	<0.03
Limit (FDA – Small Hollowware) :			2.0	0.5
Limit (California – Small Hollowware) :			0.100	0.189

Tested Component	Internal Depth (mm)	Volume of Leaching Solution (ml)	Lead (mg/l)	Cadmium (mg/l)
D(1)	60	120	<0.05	<0.03
D(2)	60	120	<0.05	<0.03
D(3)	59	120	<0.05	<0.03
D(4)	59	120	<0.05	<0.03
D(5)	59	120	<0.05	<0.03
D(6)	60	120	<0.05	<0.03
Limit (FDA – Small Hollowware) :			2.0	0.5
Limit (California – Small Hollowware) :			0.100	0.189

Remark : The above California limits were quoted from the consent judgement No. SF-938430 settled by superior court of the state of California for the city and county of San Francisco, For Ceramicware - Food and Beverage use products (Internal) based on the California Proposition 65.

Tested Components :

- (A) White ceramic (internal of cup).
- (B) Light blue ceramic (internal of bird).
- (C) White ceramic (internal of snail).
- (D) White ceramic (internal of teapot).

Date sample received : Dec 15, 2016

Testing period : Dec 15, 2016 to Dec 20, 2016

End of report

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at our website: <http://www.intertek.com/terms/>. Intertek's responsibility and liability are limited to the terms and conditions of the agreement.

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is under no obligation to refer to or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.

This report shall not be reproduced, except in full.

